

Test Report No. CANEC1318790103 A01 Date: 11 Dec 2013 Page 1 of 3

DONGGUAN CHIEFDOM FLAME RETARDANT CO.,LTD

BUILDING A,CHUANGFU INDUSTRIAL ZONE,NIUSHAN,DONGCHENG AREA,DONGGUAN,GUANGDONG,CHINA

This report is to supersede test report CANEC1318790101

The following sample(s) was/were submitted and identified on behalf of the clients as: Flame-retardant glue

SGS Job No.: CP13-062364 - SZ

Model No.: TC-0731

Date of Sample Received: 03 Dec 2013

Testing Period: 03 Dec 2013 - 09 Dec 2013

Test Requested : Selected test(s) as requested by client.

Test Method: Please refer to next page(s).

Test Results: Please refer to next page(s).

Signed for and on behalf of SGS-CSTC Ltd.

Almay Gao

Approved Signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions



Test Report

No. CANEC1318790103 A01

Date: 11 Dec 2013

Page 2 of 3

Test Results:

Test Part Description:

Specimen No. SGS Sample ID Description
SN1 CAN13-187901.001 White paste

Remarks:

- (1) 1 mg/kg = 1 ppm = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "-" = Not Regulated

EN 71 Part3:1994 (including amendment A1:2000/AC:2002) - Migration of Certain Elements

Test Method: With reference to EN 71 Part 3:1994 + A1:2000 + AC: 2002, analysis was performed by ICP-OES

Test Item(s)	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>001</u>
Soluble Lead (Pb)	90	mg/kg	5	ND
Soluble Antimony (Sb)	60	mg/kg	5	ND
Soluble Arsenic (As)	25	mg/kg	2.5	ND
Soluble Barium (Ba)	1,000	mg/kg	10	ND
Soluble Cadmium (Cd)	75	mg/kg	5	ND
Soluble Chromium (Cr)	60	mg/kg	5	ND
Soluble Mercury (Hg)	60	mg/kg	5	ND
Soluble Selenium (Se)	500	mg/kg	10	ND

Notes:

(1) Results shown are of the adjusted analytical results.

Remark: The result(s) shown is/are of the total weight of wet sample.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions



Test Report

No. CANEC1318790103 A01

Date: 11 Dec 2013

Page 3 of 3

Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Co